
©Herbert, Rowland & Grubic, Inc., 2020 

 
 

369 East Park Drive 

Harrisburg, PA 17111 

(717) 564-1121 

www.hrg-inc.com 

  

MARCH 2020 

    

  

 

  

CHAPTER 94 

WASTELOAD MANAGEMENT REPORT  

FOR  

CALENDAR YEAR 2019 

 

HALIFAX AREA WATER AND SEWER AUTHORITY 

DAUPHIN COUNTY, PENNSYLVANIA 

  

 

 HRG Project No. 001650.0425 

 



Chapter 94 Wasteload Management Report for Calendar Year 2019 

Halifax Area Water and Sewer Authority, Dauphin County, PA 

 

TABLE OF CONTENTS 

 

SECTION 1  Chapter 94 Municipal Wasteload Management Annual Report – CY 2019 

 

SECTION 2  Attachments to Chapter 94 Wasteload Management Report 

Attachment A – DEP Chapter 94 Spreadsheet 

Hydraulic Loading Graph 

Organic Loading Graph 

Attachment B – Sanitary Sewer System General Plan/Extensions 

 ACT 537 Recommended Alternative Map 

Attachment C – Condition of Pump Stations 

 May 14, 2020 SSO Correspondence 

Pump Hours – Boyer Street Pumping Station 

 Pump Hours – Main Pumping Station 

Attachment D – Sewage Sludge Management Inventory 

Attachment E – Flow Meter Calibration Report 

Attachment F – Consent Order and Agreement Progress Report 

Attachment G – Consent Order and Agreement 

Attachment H – Wastewater Treatment Plant Upgrade Project – 

PA DEP Water Quality Management Permit 

 

 

 



3800-FM-BPNPSM0507    4/2014 COMMONWEALTH OF PENNSYLVANIA 
Chapter 94 Report  DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

- 1 - 

 
CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT 

ANNUAL REPORT 
 

For Calendar Year: 2019 
 

 Permittee is owner and/or operator of a POTW or other sewage treatment facility 
 Permittee is owner and/or operator of a collection system tributary to a POTW not owned/operated by permittee 

 

GENERAL INFORMATION 

Permittee Name: 
Halifax Area Water and Sewer 
Authority 

Permit No.: PA0024457 

Mailing Address: PO Box 443 Effective Date: May 1, 2017 

City, State, Zip: Halifax, PA 17032 Expiration Date: April 30, 2022 

Contact Person: Jeffrey Grosser Renewal Due Date: November 1, 2021 

Title: Operator Municipality: Halifax Borough, Halifax Twp 

Phone: (717) 896-3886 County: Dauphin 

Email: jgrosser@hawasaonline.com Consultant Name: 
Herbert, Rowland & Grubic, 
Inc. 

CHAPTER 94 REPORT COMPONENTS 

1. Attach to this report a line graph depicting the monthly average flows (expressed in MGD) for each month for the past 
5 years and projecting the flows for the next 5 years.  The graph must also include a line depicting the hydraulic design 
capacity per the WQM permit.  (25 Pa. Code § 94.12(a)(1)) 
 

Check the appropriate boxes: 
 Line graph for flows attached (Attachment A) 
 DEP Chapter 94 Spreadsheet used (Attachment A) 
 Section 1 is not applicable (report is for a collection system). 

 

2. Attach to this report a line graph depicting the monthly average organic loads (express as lbs BOD5/day) for each 
month for the past 5 years and projecting the organic loads for the next 5 years.  The graph must also include a line 
depicting the organic design capacity of the treatment plant per the WQM permit.  (25 Pa. Code § 94.12(a)(2)) 

 

Check the appropriate boxes: 
 Line graph for organic loads attached (Attachment A) 
 DEP Chapter 94 Spreadsheet used (Attachment A) 
 Section 2 is not applicable (report is for a collection system). 

 



3800-FM-BPNPSM0507    4/2014  
Chapter 94 Report  
 

  

- 2 - 

3. If the DEP Chapter 94 Spreadsheet was not used to determine projections, discuss the basis for the hydraulic and 
organic projections.  In all cases, include a description of the time needed to expand the plant to meet the load 
projections, if necessary, and data used to support the projections should be included in an appendix to this report.  (25 
Pa. Code § 94.12(a)(3)) 
 

      

4. Attach a map showing all sewer extensions constructed within the past calendar year, sewer extensions approved or 
exempted in the past year in accordance with Act 537 and Chapter 71, but not yet constructed, and all known proposed 
projects which require public sewers but are in the preliminary planning stages. The map must be accompanied by a 
list summarizing each extension or project and the population to be served by the extension or project. If a sewer 
extension approval or proposed project includes schedules describing how the project will be completed over time, the 
listing should include that information and the effect this build-out-rate will have on populations served.  (25 Pa. Code 
§ 94.12(a)(4)) 

 

Check the appropriate boxes: 
 Map showing sewer extensions constructed, approved/exempted but not yet constructed, and proposed projects 

attached (Attachment B) 
 List summarizing each extension or project attached (Attachment   ) 
 Schedules describing how each project will be completed over time and effects attached (Attachment   ) 

 
Comments: 
 

No extensions to the Authority’s collection system were approved or exempted, nor were there any no new 
connections made in 2019.  

 

The Halifax Township Act 537 Plan, completed in 2018, evaluated options for extending sanitary sewer to 
areas of Halifax Township that are currently served by on-lot disposal systems (OLDS). These new 
connections would be served by the HAWASA WWTP upon construction of the sewer extension. A map of 
the extension can be viewed in Attachment B.  

 

The proposed extension of sanitary sewer will consist of low pressure sewer systems, gravity collectors, 
three (3) pump stations and associated force mains. This project will initially add approximately 300 EDUs 
(existing homes) to the WWTP. The construction of the proposed sanitary sewer extension is expected to be 
completed following the expansion of the current HAWASA wastewater treatment facility which will increase 
the current hydraulic and organic design capacities of the WWTP to accommodate the projected Halifax 
Township sewer extension. A Water Quality Management Part II Permit Application for the sewer extension is 
in preparation and is anticipated to be submitted to PA DEP in March 2020. Thereafter, construction of the 
extension and connection of the new EDU’s to the sewer extension will be begin in the next 5 years pending 
permit approval. A PENNVEST funding application will be submitted for consideration following the receipt of 
all PA DEP Permits required for the project’s construction. 

 

There is minimal growth projected for the Authority’s collection system except for that associated with the 
recommended Alternative from the Township’s Act 537 Plan. Without the sanitary sewer expansion 
associated with the Act 537 Plan, annual growth is anticipated to be limited to 2 new connections within the 
existing service area per year. 

 



3800-FM-BPNPSM0507    4/2014  
Chapter 94 Report  
 

  

- 3 - 

5. Discuss the permittee’s program for sewer system monitoring, maintenance, repair and rehabilitation, including routine 
and special activities, personnel and equipment used, sampling frequency, quality assurance, data analyses, 
infiltration/inflow monitoring, and, where applicable, maintenance and control of combined sewer regulators during the 
past year.  Attach a separate sheet if necessary.  (25 Pa. Code § 94.12(a)(5)) 

 

Analysis of WWTP influent, effluent and sludge was conducted at minimum permit frequencies through 
certified lab(s). The plant operator completes the daily samples such as pH, dissolved oxygen and chlorine         
residual. All other testing is contracted to Microbac Laboratories.  
 
Repairs to the Authority’s collection system are conducted on an as-needed basis. There are two full-time 
operators of the sewer system, shared with the water system. The collection system maintenance program 
consists of daily checks of the Authority’s pump station and routine checks of manholes throughout the 
collection system. Manhole inserts have been placed in manholes that appear to be affected by inflow. No 
serious problems have been observed in the collection system.  The system is not a combined sewer system 
and no regulators are present.   

 



3800-FM-BPNPSM0507    4/2014  
Chapter 94 Report  
 

  

- 4 - 

6. Discuss the condition of the sewer system including portions of the system where conveyance capacity is being 
exceeded or will be exceeded in the next 5 years and portions where rehabilitation or cleaning is needed or is underway 
to maintain the integrity of the system and prevent or eliminate bypassing, CSOs, SSOs, excessive infiltration and other 
system problems.  Attach a separate sheet if necessary.  (25 Pa. Code § 94.12(a)(6)) 

 

Check the appropriate boxes: 
 System experienced capacity-related bypassing, SSOs or surcharging during the report year.  On a separate 

sheet, list the date, location, and reason for each bypass, SSO or surcharge event. 
 System did not experience capacity-related bypassing, SSOs or surcharging during the report year. 

 
 

Comments: 
 
 
 

On May 14, 2019, PA DEP staff performed a routine inspection of the HAWASA WWTP and recorded in the 
resultant report that “the Department observed signs that a manhole on Front Street had overflowed”. A Notice 
of Violation (NOV) was issued by PA DEP on October 7, 2019. A formal response to the NOV was issued by 
HAWASA’s Engineering Consultant on October 23, 2019. A copy of all formal documentation relating to the 
reported overflow is attached in Attachment C. 
 
PA DEP has identified a hydraulic overload condition at the HAWASA WWTP Main Pumping Station and 
occurrences of permit violations at the WWTP itself. In response to these issues, HAWASA entered into a 
Consent Order and Agreement (COA) with PA DEP for the upgrade of the main pump station and WWTP. 
Further details regarding the COA are outlined below and can be found in Attachments F and G. 
 
Improvements to the Main Pumping Station at the WWTP and the WWTP itself will be completed as part of the 
WWTP Upgrade project outlined below. The Water Quality Management Permit for construction of the WWTP 
Upgrade project was issued by PA DEP on March 12, 2020, a copy of which is provided as Attachment H. 
 
Consent Order and Agreement (COA) Update: 
HAWASA entered into a Consent Order Agreement with PA DEP on April 20th, 2018 to address the hydraulic 
overload condition at the WWTP Main Pumping Station and discharge violations occurring at the WWTP. In 
accordance with the schedule contained in the COA, HAWASA submitted a Wastewater Treatment Plant 
Alternatives Review and Design Engineers Report, prepared by Herbert, Rowland & Grubic Inc. (HRG), to PA 
DEP for review on December 31st 2018. This included a categorical exclusion to the Uniform Environmental 
Review (UER) that was granted by PA DEP on December 31, 2018. HRG determined that the Authority’s WWTP 
will require comprehensive upgrades to nearly all unit processes in order to eliminate the hydraulic overload 
condition at the Main Pumping station and the occurrence of permit violations at the WWTP.  
 
The Wastewater Treatment Plant Alternatives Review and Design Engineers Report provided a recommended 
course of action for rectifying the issues outlined in the COA. The recommendations include the construction 
of a new sequencing batch reactor (SBR) treatment process with a proposed hydraulic design capacity of 0.28 
MGD that will replace the existing treatment process and provide for the increased loading projected in the Act 
537 Plan adopted by Halifax Township. Further recommendations were made for upgrades at the existing Main 
Pumping Station, which include the installation of larger influent wastewater pumps and expansion of the force 
main. Once completed, this work will alleviate the hydraulic overload condition at the facility. Please refer to 
Attachments F, G and H for additional information concerning the WWTP Upgrade. 

 

7. Attach a discussion on the condition of sewage pumping (pump) stations.  Include a comparison of the maximum 
pumping rate with present maximum flows and the projected 2-year maximum flows for each station.  (25 Pa. Code § 
94.12(a)(7)) 
 

Check the appropriate boxes: 
 The collection system does not contain pump stations 
 The collection system does contain pump stations (Number – 2) 
 Discussion of condition of each pump station attached (Attachment C) 

 



3800-FM-BPNPSM0507    4/2014  
Chapter 94 Report  
 

  

- 5 - 

8. If the sewage collection system receives industrial wastes (i.e., non-sanitary wastes), attach a report with the 
information listed below.   (25 Pa. Code § 94.12(a)(8)) 

 
a. A copy of any ordinance or regulation governing industrial waste discharges to the sewer system or a copy of 

amendments adopted since the initial submission of the ordinance or regulation under Chapter 94, if it has not 
previously been submitted.   

 

b. A discussion of the permittee’s or municipality’s program for surveillance and monitoring of industrial waste 
discharges into the sewer system during the past year.  

 

c. A discussion of specific problems in the sewer system or at the plant, known or suspected to be caused by industrial 
waste discharges and a summary of the steps being taken to alleviate or eliminate the problems. The discussion 
shall include a list of industries known to be discharging wastes which create problems in the plant or in the sewer 
system and action taken to eliminate the problem or prevent its recurrence. The report may describe pollution 
prevention techniques in the summary of steps taken to alleviate current problems caused by industrial waste 
dischargers and in actions taken to eliminate or prevent potential or recurring problems caused by industrial waste 
dischargers. 

 

Check the appropriate boxes: 
 Industrial waste report as described in 8 a., b. and c. attached (Attachment   ) 
 Industrial pretreatment report as required in an NPDES permit attached (Attachment   ) 

 

9. Existing or Projected Overload. 
 
Check the appropriate boxes: 

 This report demonstrates an existing hydraulic overload condition. At the WWTP main pumping station only 
 This report demonstrates a projected hydraulic overload condition. 
 This report demonstrates an existing organic overload condition. 
 This report demonstrates a projected organic overload condition. 

 
If one or more boxes above have been checked, attach a Corrective Action Plan (CAP) to reduce or eliminate present 
or projected overloaded conditions under §§ 94.21 and/or 94.22 (relating to existing overload and projected overload).  
(25 Pa. Code § 94.12(a)(9)) 
  

 Corrective Action Plan attached (Attachment F) 
 

10. Where required by the NPDES permit, attach a Sewage Sludge Management inventory that demonstrates a mass 
balance of solids coming in and leaving the facility over the previous calendar year. 
 

 Sewage Sludge Management Inventory attached (Attachment D) 
 

11. For facilities with CSOs and where required by the NPDES permit, attach an Annual CSO Report (including satellite 
combined sewer systems). 
 

 Annual CSO Report attached (Attachment   ) 
 

12. For POTWs, attach a calibration report documenting that flow measuring, indicating and recording equipment has been 
calibrated annually.  (25 Pa. Code § 94.13(b)) 
 

 Flow calibration report attached (Attachment  E ) 
 





 
 

  

 

    

  

 

  

ATTACHMENT A 

 

HYDRAULIC AND ORGANIC LOADING 

DATA AND LINE GRAPHS 

  

 

  



Permit No.:

Annual Avg 234 266

Month

Monthly Average BOD5 Loads for Past Five Years (lbs/day)

2015

January 136 380 99 151 102

142 253

24457

Reporting Year:

Annual Avg

April

0.0787

Month

0.0924 0.0784 0.0914 0.1583

0.1047 0.1299

0.1038 0.122

0.0902

May

0.0774

March

0.1168 0.1418

Exist. Overload? NO NO NO NO NO

0.167

0.1456 0.174

November

December

Max 3-Mo Avg

Max : Avg Ratio

0.1373 0.167 0.1707

0.1043

0.1451

0.1233

0.111

0.1018

178.0

1.28 1.21

Halifax Wastewater Treatment Plant

0.0976

0.121 0.1173

Monthly Average Flows for Past Five Years (MGD)

2019

0.1445

0.1352

0.1429

0.1603

0.1933

1.27

751.0 753.0 753.0

0.1239

0.1128

0.0955

0.1062 0.1071 0.1381 0.134

1.16

749.0

0.0765 0.0748 0.1457

0.1586

0.0966

0.0915

0.1599

0.1244

141.1 141.8

0.1227

2018

183.4

0.1444

0.1484

0.1255

1.20

739.0

0.0996

0.0985

0.0726

0.0691 0.1269 0.0819 0.1175

0.11

0.1264

0.1258

0.129

2016 2017 2018 2019

Existing EDUs

Flow/EDU (GPD)

New EDUs

0.1153

September

October

February

August 0.1181 0.1198

142.6

0.0906 0.1157

0.1123

June

July

0.1062 0.122

March 105 114 108

2.0 2.0 2.0 150.0 150.0

0.0003 0.0003 0.0003 0.0236 0.0236

0.1188 0.1424 0.166

New EDU Flow

January

2015 2016 2017

197 42 71

April 199 190 297 53 133

257 165 169

February 101 325 86 127 114

July 317 328 106 66 177

June 513 303 197 39 103

May 347 262

August 171 208 220 101 146

174 107 129

November 100 175 221 137 157

October 273 466 193 149 131

September 357 152

Max Mo Avg 513 466 297 165 177

December 147 148 110 139 136

12 12

Load/EDU 0.316 0.355 0.232 0.142 0.171

Existing EDUs 739 749 751 753 753

Proj. Annual Avg

Max : Avg Ratio 2.20 1.75 1.71 1.54 1.37

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 182 183 183 220 256

314 377 439

New EDU Load

0.1182 0.1185

0.1451 0.14550.1448

Projected BOD5 Loads for Next Five Years (lbs/day)

2020 2021 2022 2023 2024

Projected Flows for Next Five Years (MGD)

2020 2021 2022 2023 2024

2019

Facility Name:

636

Proj. Overload? NO NO NO NO NO

Proj. Max Avg 313 313

Future Organic Design Capacity: lbs BOD5/day

YESUpgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years? YES

527

2021Year:

Existing Organic Design Capacity: lbs BOD5/day

Year:

0.1744

MGD

3.94

2.29

5.0

2.11

2.47

5.44

0.2033

December 3.2 3.81

2.46

2.83

2.22

4.31

5.05

Month

January

February

March

April

May

Total Monthly Precipitation for Past Five Years (Inches)

2015 2016 2017 2018 2019

2.0

3.5

1.6

1.7

5.15

1.35

2.05

1.5

1.5

June

July

August

September

October

November

2.75

4.8

Show Precipitation Data on Hydraulic Graph?

12 12 12 12 12 12 12 12

0.486 0.486 0.486 36.476 36.476

New EDUs 2 2 2 150 150

Proj. Overload?

Proj. Max 3-Mo Avg

3.5Persons/EDU:

PADEP Chapter 94 Spreadsheet
Sewage Treatment Plants

Flow/Capita (GPD) Load/Capita40.3 40.5 40.7 52.4 50.8 0.090 0.101 0.066 0.041 0.049

2021

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

0.21

0.28



0.0

0.2

0.4

0.6

0.8

1.0

1.2

0

0.05

0.1

0.15

0.2

0.25

0.3

Jan
 20

1
5

A
p

r 20
1

5

Jul 20
1

5

O
ct 20

1
5

Jan
 20

1
6

A
p

r 20
1

6

Jul 20
1

6

O
ct 20

1
6

Jan
 20

1
7

A
p

r 20
1

7

Jul 20
1

7

O
ct 20

1
7

Jan
 20

1
8

A
p

r 20
1

8

Jul 20
1

8

O
ct 20

1
8

Jan
 20

1
9

A
p

r 20
1

9

Jul 20
1

9

O
ct 20

1
9

Jan
 20

2
0

A
p

r 20
2

0

Jul 20
2

0

O
ct 20

2
0

Jan
 20

2
1

A
p

r 20
2

1

Jul 20
2

1

O
ct 20

2
1

Jan
 20

2
2

A
p

r 20
2

2

Jul 20
2

2

O
ct 20

2
2

Jan
 20

2
3

A
p

r 20
2

3

Jul 20
2

3

O
ct 20

2
3

Jan
 20

2
4

A
p

r 20
2

4

Jul 20
2

4
5-Year Measured and Projected Hydraulic Loads

Average Flows Hydraulic Design Capacity 3-Month Max Flows

MGD
Precip 

(in)Halifax Wastewater Treatment Plant, 24457



0

100

200

300

400

500

600

700

Jan
 20

1
5

A
p

r 20
1

5

Jul 20
1

5

O
ct 20

1
5

Jan
 20

1
6

A
p

r 20
1

6

Jul 20
1

6

O
ct 20

1
6

Jan
 20

1
7

A
p

r 20
1

7

Jul 20
1

7

O
ct 20

1
7

Jan
 20

1
8

A
p

r 20
1

8

Jul 20
1

8

O
ct 20

1
8

Jan
 20

1
9

A
p

r 20
1

9

Jul 20
1

9

O
ct 20

1
9

Jan
 20

2
0

A
p

r 20
2

0

Jul 20
2

0

O
ct 20

2
0

Jan
 20

2
1

A
p

r 20
2

1

Jul 20
2

1

O
ct 20

2
1

Jan
 20

2
2

A
p

r 20
2

2

Jul 20
2

2

O
ct 20

2
2

Jan
 20

2
3

A
p

r 20
2

3

Jul 20
2

3

O
ct 20

2
3

Jan
 20

2
4

A
p

r 20
2

4

Jul 20
2

4
5-Year Measured and Projected Organic Loads

Average Loads Organic Design Capacity Max Loads

Halifax Wastewater Treatment Plant, 24457



 
 

 

  

 

    

  

 

  

ATTACHMENT B 

 

GENERAL PLAN/SEWER EXTENSIONS 

  

 

  



jmendinsky
Text Box
JUNE 20, 2017 CORRECTIVE ACTION PLAN

jmendinsky
Text Box
Refer to Halifax Township Sewer Extension Map for location of new proposed collection and conveyance facilities to be constructed as part of future sewer extension project.



Powells Creek

Oak Avenue

S
yc

am
or

e 
A

ve
nu

e

D
us

tin
 D

ri
ve

Powells Valley Road

Powells Valley Road

H
of

fm
an

 R
oa

d

Parmer Drive

South River Road (S.R. 0147)

P
et

er
s 

M
ou

nt
ai

n 
R

oa
d 

(S
.R

. 0
22

5)

D
us

tin
 D

riv
e

S
yc

am
o

re
 A

ve
n

u
e

Michele Court

Maple Avenue

S
yc

am
or

e 
A

ve
nu

e

Elm Ave

Roadcap Lane

Millio
n Dollar Road (S.R. 4014)

Creek Road (T-353)

Creek Road (T-353)Lehman Road (T-549)

Hill Drive (T-333)

Willia
ms Street

C
lo

ve
r 

La
ne

Matamoras Road (T-553)

Camp Hebron Road (T-551)

Maple Avenue



 
 

  

 

    

  

 

  

ATTACHMENT C 

 

CONDITION OF PUMP STATIONS  

 

MAY 14, 2019 SSO CORRESPONDENCE 

  

 

  
 



 1 OF 1 

CONDITION OF THE PUMP STATIONS 

 

HAWSA utilizes two (2) pump stations throughout the sanitary sewer system. The pump stations are 

maintained and inspected by the operators on a regular basis. Cleaning, repairs, and routine maintenance 

items are performed as needed.  

 

Boyer Street Pumping Station - Location: Boyer Street, Halifax Township 
 

Design Capacity: 50 gpm (1 pump basis)  
Present Flows:   Average: 3.9 gpm 

Maximum (Peak Hourly Flow estimated): 50 gpm 
Projected two-year maximum peak hourly flow estimated: 50 gpm 
(Design basis of new Boyer Street Pump Station for maintaining velocity 
in 4-inch force main) 

 
The Boyer Street Pump Station was upgraded to submersible pumps at the end of 2014 and began 
operations in 2015. The single phase pumps run full speed. Attached runtime records indicate total 
runtime for the station averages to approximately 13.1 hours per week, usually divided equally between 
the pumps.   
 
There are no known future connections to the pump station in the next 2-year planning period. Therefore, 
a hydraulic overload condition is not expected to occur at the pump station in the next 2 years. 
 
Main Pumping Station - Location: At the Treatment Plant, conveying all flow from the Borough and the 
northern Halifax Township service area (including flows from Boyer Street Pumping Station).  
There are two (2) suction lift pumps with separate 4-inch suction lines, discharging into a single 4-inch 
force main. The pumps are variable speed based on use of variable frequency drives, so only maximum 
flows can be estimated based on runtime. Due to the small size of the force main, 2 pumps on represents 
a much lower flow rate than twice one-pump flow.  
 
 

Design Capacity:  175 gpm (1 pump basis) 
Present Flows:   Average: 198 gpm (estimated based on plant flow) 

Maximum (Peak Hourly Flow estimated): 240 gpm 
Projected two-year maximum peak hourly flow estimated: 240 gpm 
(based on effective capacity of 2 pumps together into small 4-inch force 
main) 
As noted plant return flows are included. 
 

The recorded pump hours attached indicate an overloaded pump station condition with Pump 2 (or lag 
pump) operating an average of 4-20 hours each day. In accordance with the Consent Order and 
Agreement (COA) developed for the WWTP, improvements to the Main Pumping Station will be 
addressed as part of the WWTP Upgrade project. See Attachment F for information regarding the COA 
status. 
 
Wastewater from the Halifax School and southern Halifax Township service area flows directly to the 
headworks. The Peak Hourly Flow at the WWTP is determined to be 360 gpm based on analysis of 
effluent WWTP flow meter charts for this flow-through treatment plant. 
 

The updated pump station will have an effective wet well volume of approximately 788 gallons, based on 

the design pump rate of 300 gpm and a minimum allowable cycle time of 10 minutes per pump. A 6-inch 

nominal diameter ductile iron force main will convey all flow from the Main Pumping Station approximately 

175 feet to the proposed distribution box upstream of the proposed WWTP headworks. 

























 
 

  

 

    

  

 

  

PUMP HOURS 

 

BOYER STREET PUMPING STATION  

  

 

  
 









 
 

  

 

    

  

 

  

PUMP HOURS 

 

MAIN PUMPING STATION  

  

 

  
 



























 
 

  

 

    

  

 

  

ATTACHMENT D 

 

SEWAGE SLUDGE MANAGEMENT 

INVENTORY 

  

 

  
 



Influent BOD 

(mg/L)

Effluent CBOD 

(mg/L)

Liquid Sludge 

Disposed Off-Site 

(dry ton)

Liquid Sludge 

Disposed Off-Site 

(gal)

% Solids

Jan 102 10.0 1.124 11,000 2.5

Feb 114 4.9 0.000 0 0.0

Mar 108 5.1 1.756 16,200 2.6

Apr 133 4.1 0.000 0 0.0

May 71 7.7 0.000 0 0.0

Jun 103 4.2 1.622 19,100 2.1

Jul 177 4.3 0.000 0 0.0

Aug 146 6.9 0.000 0 0.0

Sep 169 4.7 0.000 0 0.0

Oct 131 3.1 2.210 31,800 1.7

Nov 157 4.3 0.000 0 0.0

Dec 136 8.4 0.000 0 0.0

Tot 1547 67.7 6.712 78100 8.9

Avg 128.9166667 5.6 0.6 6508 1.5



Facility Name: Halifax Wastewater Treatment Plant

Permit Number: PA0024457

Date of Calculation: 2/19/2020

Average Daily Flow (mgd): 0.134 Digester Capacity (gal): 42000

Influent BOD (mg/l): 129 %Solids of Outgoing Sludge: 1.5

Effluent BOD (mg/l): 5.6 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC

Conventional Activated Sludge SBR ABF

Extended Aeration X Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 138 TSS Removed (lbs/day): 90

Aerobic Digestion X Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 1433.0853

Digester Hydraulic Detention Time (days): 29

Estimated Total Solids Reduction (%): 0.35

dry lbs/day 58 wet lbs/day 3884

dry tons/monitoring period 11 wet tons/monitoring period 709

gal/day 466 gal/monitoring period 170000

wet tons/monitoring period 0
OR

dry tons/monitoring period 6.712
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? NO

NO explanation:

What type of information was used to calculate the above information: 2019 DMR Supplemental Reports

Dates used: 1.1.2019 TO 12.31.2019

Name of person performing the calculation: Shelbi L. Meynard

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

Operational Information

Digester Information

(<500 gpd/sq ft)

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester
Place an "X" in the box beside the corresponding treatment process.

LESS THAN 15% RANGE

Sludge Generation



 
 

  

 

    

  

 

  

ATTACHMENT E 

 

FLOW METER CALIBRATION REPORT 

  

 

  
 

 

 
 

 

 

 
 

 

 





 

  

 

    

  

 

  

ATTACHMENT F 

 

CONSENT ORDER AND AGREEMENT 

PROGRESS REPORT 

  

 

  

 
 

 

 
 

 

 

 
 

 

 
 



 
 

369 East Park Drive 
Harrisburg, PA  17111 

717.564.1121 

FAX 717.564.1158 
www.hrg-inc.com 

VIA ELECTRONIC DELIVERY 

 

March 27, 2020 

 

Mr. Erick Ammon 

Clean Water Program 
PA Department of Environmental Protection 

Southcentral Regional Office 

909 Elmerton Avenue 
Harrisburg, Pennsylvania 17110-8200 

 

Re: NPDES Permit No. PA0024457 
      Consent Order & Agreement: Quarterly Progress Report 

Main Pumping Station and Wastewater Treatment Plant 

Halifax Area Water and Sewer Authority  

 
Dear Mr. Ammon: 

 

On behalf of the Halifax Area Water and Sewer Authority (HAWASA), Herbert, Rowland & Grubic, Inc. 
(HRG) hereby submits this Consent Order and Agreement (COA) Quarterly Progress Report in accordance 

with the requirements outlined in the April 20, 2018 COA executed by the Department and HAWASA.  

 

The Main Pumping Station located at the HAWASA Wastewater Treatment Plant (WWTP) is considered 
to be hydraulically overloaded in accordance with 25 Pa. Code § 94.12. HAWASA and the Department 

executed the above referenced COA to eliminate the overload condition at the Main Pumping Station. 

Modifications to the Main Pumping Station will be undertaken as part of a WWTP Upgrade Project to be 
completed by HAWASA. 

 

For ease in reporting HAWASA progress in meeting the Corrective Action schedule contained in the COA, 
this Progress Report provides the status of the Tasks which were identified in the Implementation Schedule 

contained in the HAWASA Corrective Action Plan (CAP) and have been updated to reflect the required 

compliance dates identified within the COA. This Progress Report also summarizes any new connections 

to the portion of the HAWASA system which is tributary to the overloaded sewerage facilities.  

 

Implementation Schedule – Update  

 
The following items critical to the completion of Tasks contained in the Implementation Schedule for the 

WWTP Upgrade Project have occurred since the submission of the December 31, 2019 COA Quarterly 

Progress Report: 
 

 The Water Quality Management Permit for the WWTP Upgrade project was issued by PA DEP on 

March 12, 2020. A copy of the Permit is attached for reference. 

 

 



Mr. Erick Ammon - Clean Water Program 

PA Department of Environmental Protection 

March 27, 2019 

Page 2 

 

Herbert, Rowland & Grubic, Inc. 
 

 At its January 21, 2020 meeting, the HAWASA Board authorized HRG to proceed with the final 
design of the WWTP Upgrade Project, including completion of all final Process Mechanical, 

Electrical, Structural, Building/Architectural and HVAC design. The Board also authorized HRG 

to complete the Bid Phase, Construction Phase and Resident Project Representative services 
required for construction of the project at its January 21, 2020 meeting.  

 

 An application for funding assistance for the WWTP Upgrade Project was submitted to 

PENNVEST and is under consideration for action at the April 22, 2020 PENNVEST Board 
meeting. HRG has provided additional information regarding the expected construction costs for 

the project to PA DEP staff as part of the review of useful life for the proposed equipment and 

materials. Additionally, a PENNVEST Specification Certification form for the project was 

submitted to PA DEP staff on February 19, 2020. 
 

 HRG is currently preparing the Bidding Documents for the project. As required by the COA, the 

construction contracts for the project must be awarded within 205 days of HAWASA’s receipt of 

the Water Quality Management Permit. All PENNVEST funding requirements, if awarded, will be 
included in the Bidding Documents. 

 

 In conjunction with the design of the WWTP Upgrade Project, HRG is also currently performing 

the Preliminary Design Phase for the Halifax Township Sewer Extension Project. This Project is 
not mandated by the COA. However, the Part II Permit Application for the WWTP Upgrade Project 

includes capacity for the additional flows which will be generated by the construction of this sewer 

extension.  

 HRG has prepared a preliminary design drawings of the new gravity sewers, low pressure 
sewers, pump stations and associated force mains for this project. 

 HRG and HAWASA Chairman met with property owners where pump stations are 

proposed for construction. 
 A PENNVEST Planning consultation for the Halifax Township Sewer Extension Project 

including PENNVEST, PA DEP, HAWASA and HRG was held at the Halifax Borough 

Municipal Building on January 17, 2020.  
 Wetlands Presence/Absence investigations are scheduled to be performed during the week 

of March 16, 2020. 

 The Water Quality Management Permit Application for the Halifax Township Sewer 

Extension Project is expected to be submitted to PA DEP during the week of March 30, 
2020. 

 

The Implementation Schedule below is included in the HAWASA CAP; the required completion dates have 
been updated to reflect those contained in the COA. For the purpose of this Report, the “Status/Update” 

column has been updated to demonstrate HAWASA’s compliance with the Implementation Schedule. Items 

in red text are updates since the last COA quarterly report submission. 

 
 

 

 
 

 

 
 

 



Mr. Erick Ammon - Clean Water Program 

PA Department of Environmental Protection 

March 27, 2019 

Page 3 

 

Herbert, Rowland & Grubic, Inc. 
 

IMPLEMENTATION SCHEDULE FOR HAWASA WWTP UPGRADE 

[Taken from approved CAP and modified per the Corrective Action schedule included in the COA] 

TASK DESCRIPTION  

COMPLETION / 

SUBMISSION DATE 
STATUS/ 

UPDATE 

HAWASA and PA DEP Execution of Consent Order and 

Agreement 

April 20, 2018 [Task Completed] 

Submit a Wastewater Treatment Plant Alternatives Review, 

Design Engineer’s Report and an administratively and 

technically complete Uniform Environmental Report for the 

upgrade of the Plant and main pumping station 

 

Design Engineer’s Report will include the following key 

components: 

 Review previous HAWASA evaluation of WWTP 

improvement alternatives 

 Prepare existing and future flow and loading projections 

including flow metering study as required 

 Request and receive preliminary effluent discharge 

limits for WWTP Upgrade from PA DEP 

 WWTP Improvements alternatives review  

 Identification and selection of recommended 

improvements 

 User rates analysis for recommended improvements 

December 31, 2018 

 
[Task Completed; Wastewater 

Treatment Plant Alternatives 

Review & Design Engineer’s 

Report was submitted to PA 

DEP on December 28, 2018; 

Categorical Exclusion request 

for WWTP Upgrade Project 

approved by PA DEP on 

December 31, 2019; Task 

Completed] 

Submission of administratively and technically complete Water 

Quality Management Part II Permit Application for the upgrade 

of the Plant and main pumping station 

Within 180 Days of 

PA DEP approval of 

UER 

 

[Task Completed; WQM Part 

II Permit Application, review 

fee and supporting documents 

were submitted to PA DEP on 

September 13, 2019] 

WQM Permit issued by PA 

DEP on March 12, 2020 

Begin construction of the Plant upgrade in accordance with the 

Part II Permit 

Within 205 Days of 

PA DEP issuance of 

Water Quality 

Management  Part II 

Permit 

Authorization to complete 

Final Design, Bid Phase and 

Construction Phase services 

was made to HRG at January 

21, 2020 HAWASA Board 

meeting. 

Complete Construction 

 

Within 705 Days of 

PA DEP issuance of 

Water Quality 

Management  Part II 
Permit 

 

Verify completion of construction by submission of the Sewage 

and Industrial Wastewater Facilities Construction Certification 

Within 30 days of 

completed 

construction 

operations 

 

Submission of quarterly Progress Reports until termination of 

COA 

 
Quarterly Progress Report 

submitted March 31, 2020 

Previous Quarterly Progress 

Report submitted December 31, 

2019 

 

 

 



Mr. Erick Ammon - Clean Water Program 

PA Department of Environmental Protection 

March 27, 2019 

Page 4 

 

Herbert, Rowland & Grubic, Inc. 
 

Restriction on Connections Tributary to Overloaded Sewerage Facilities 

 

Per the terms of the approved CAP, HAWASA will limit new connections within the area tributary to the 
Main Pumping Station to a total of twenty-five (25) new EDUs (not otherwise meeting the definitions of 

25 Pa Code §§ 94.55, 94.56 and 94.57) until the hydraulic overload condition is eliminated. There have not 

been any new connections made within the area tributary to the Main Pumping Station as of the date of this 
Progress Report.  

 

There is no restriction on connections in the southern portion of the HAWASA collection system located 

in Halifax Township as this area is not tributary to the Main Pumping Station. There was one (1) EDU 
connected to this portion of the collection system in 2019. This connection was made to eliminate the 

occurrence of a malfunctioning on-lot disposal system (OLDS) located at 56 Fellowship Drive in Halifax 

Township. There have been no new connections made to the system since the submission of the previous 
Quarterly Progress Report. 

 

If you have any questions or comments regarding this COA Progress Report, please do not hesitate to 

contact me at 717-564-1121. Thank you. 

 

Very truly yours, 

 

Herbert, Rowland and Grubic, Inc.  

    
Justin J. Mendinsky, P.E. 

Water & Wastewater Group Manager 
 

JJM/rb 

01650.0426 
P:\0016\001650_0426\Admin\Corres\CAP Correspondence\2020.03.27 COA Update Letter.docx 

 

Enclosures 

 

cc: HAWASA Board 

  Jeffrey Grosser, Operator 

  Joseph D. Kerwin, Esq., Solicitor  

  HRG File  



 

  

 

    

  

 

  

ATTACHMENT G 

 

CONSENT ORDER AND AGREEMENT 

  

 

  

 
 

 

 
 

 

 

 
 

 

 





























 

  

 

    

  

 

  

ATTACHMENT H 

 

WASTEWATER TREATMENT PLANT 

UPGRADE PROJECT – PA DEP WATER 

QUALITY MANAGEMENT PERMIT 

  

 

  

 
 

 

 
 

 

 

 
 

 

 














	Sheets and Views
	Layout1

	CONDITION OF THE PUMP STATIONS

